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TEST REPORT
No.:RZUN2016-0557 Page 2 of 13 Pages
Type/Model:
Name of samples: 36V Lithium ion Battery A5 A% BLO3 36V 11AH JD-XWD18650-
Ff S 2536V E s it 22F\SDI
36V _11Ah 400Wh
Appearance: Black Trade mark:
Eait e 26 FibR: -
Commissioned by: Melton International L.L.C Manufacturer: Melton International L.L.C
et XEEER (R%) FRAH AR ERMEEE (F5) ARAF

Manufacturer address: New City Science Ind

Commissioner address: New City Science Ind Liaobu Town Lizobu Town Dong Guan City P. R. China

Dong Guan City P. R. China

5 fr ok BEHREMELES 3
ECR A R A R RS AR TR L s e i
Classification of test: Commission Test Quantity of sample: 8 battery packs,25 cells
5G] EHILR FEmEE: 88l 26 - &8
Tested according to: Sample identification:
A trE: ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3 FERITRFES b1#~bs#, cl#~c25#
Receiving date: Enyesgrsnr?:i:?oe;i;ir L rpniied
EFEHE: 2016-02-21 SRR, B S At
Completing date: : Test item: 8 items
TR HHE: 2016-03-30 METEH: 8
Test conclusion:

The 36V Lithium ion Batteries submitted by Melton International L.L.C are tested according to Section
38.3 of the Fifth Revised Edition Amendment 2 of the Recommendations on the Transport of Dangerous
Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.5 Amend.2/Section 38.3). The test items are full
items. The test results comply with the relevant requirements of the standard.

HEBREEX (FR) FRAFEMAT 36V #iibh, &K (XTEEGRSHEENE) AR AirHF
MEBREITHRIZIE 2 % 38.3 T#TEHl, REHR W SR T e A AR

Approved by: Reviewed by: Tested by:
kv HiZ: o2/ B

f oo Heges  — Pt
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Description and illustration of the sample:

SRV DSE DU
The sample’s status is good
BRI R .
Test item Sample No. State Remark
I 5 BaES HR& &iE
b1#i~bad# at first cycle, in fglly chargfd state ‘ )
=== BARERAHEARTS R BRE
— b5#~b8# at fifty cycle, in fully charged state
ER TR EAENERARSERERS
at first cycle at 50% of the design rated
capacity
w6 CHCHH | mfosr thn eh o B I S0 L B S AT E
ZER 50%
bl#~bas at first Egcle, in fglly charg}Ed state :
T7 %f¢£§ﬁ%ﬂ%ﬁ%ﬁﬁ%%%§ =
: b5#~bas at fifty oy(_:!_e, in fully charged state /
EA T ERENBEARTERBRE
B#~c154 at first cycle, in fully discharged state 2
F— IR EBEREHBEANEENERE
T.8 after - fifty cycles ending in fully
cl6#t~c25# | discharged state 4
FEHTAZERANEARTEHBRE

Description of the sampling procedure:

BURE AR RO A

Description of the deviation from the standard, if any:
WG RATF & I ETR AT UL

Remarks:
&1E:

Throughout this report a comma is used as the decimal separator.
AR E P LLESREBE IS

LTC-R-4279-UN38. 3-A0
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Photos of Samples and Labels/#t 5 88 B ZFriH
Battery/s 3t ( BLO3 36V 11AH JD-XWD18650-22F\SDI 36V 400Wh )

LTC-R—-4279-UN38. 3—A0
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Photos of Samples and Labels/# &8 F K #5iR

Cell/E8it5 (ICR18650-22F\SDI 3,7V 2200mAh )

LTC-R—-4279-UN38. 3—A0
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause Requirements Result Verdict
5] FRAEZER AR AlsE
38.3.4 Procedure/flliX 5 B =
Test 1: Altitude simulation/fllif, 1: FEHEK
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20:5°C)/ A BB E A 20£5C, KSE
TEAA KT 11,6kpa MERFIEFEAR DT 6 4~ /hEf
Requirement/friEZE sk The samples
1 Cells and batteries Mass loss limit: <0,1% /5 R Bk | D1# 08
<0,1% No leakage, no
38.3.4.1 | 2 Open circuit voltage not less than 90%, The requirement | VEnting, no P
relating to voltage is not applicable to test cells and | disassembly, i
batteries at full discharged states. ZUPE"UFe and no fire/
SR B LT 6 I AR IR 0% i | 570 DI 0BHITE
KRAEH T TEEGE BB, Z_: Rk ‘%ﬁ%
3 No leakage, no venting, no disassembly, no rupture and Hfm&i’ﬁ%k%%
no fire ffh (HEML) MWK, HHS- JoMdidk. THEL
BrEKMEREE The data see
table1/3#E W.3% 1
Test 2: Thermal test/fll iR 2: #p®
Test cells and batteries are to be stored for/H il FEEGTI T
1 one temperature cycle: 72+2°C(6h) —40+2°C(6h) /—RIREIEH A 72+2°C(6h)
—40+2°C(6h)
2 The maximum time interval between test temperature extremes is 30 minutes/iz
P& # A KA BE AT [A] 4 30min
3 This procedure is to be repeated 10 times/E & 10 (KIEF
4 after which all test eells and batteries are to be stared for 24 hours at ambient
temperature (20£5°C)/fEH &R, HieE 20:5CHIZ(F T #E 24 /A
A Requirements/FF#E 2k The samples e
1 Cells and batteries Mass loss limit: <0,1% /FE 5 G g% | P1#-D8#:
<0,1% No leakage, no
2 Open circuit voltage not less than 90%, The requirement | venting, no
relating to voltage is not applicable to test cells and | disassembly, no
batteries at full discharged states. Ztiptt]uye and no fire/
B SR R R R MR E T R A B R 90% ME ;‘?ﬁ?jgﬁggs#%@ﬁ
SRAE T 58 2 705 sB B B A S . o P 2 e
3 No leakage, no venting, no disassembly, no rupture and | “° LA, T
no fire VLETE KR
FEG () MLRE. BHS. TiE. TEBUKEE | The data see
SRR EE table1/405 1. 1
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ST/ISGIAC.10/11/Rev.5/Amend.2/Section 38.3

Clause

B

Requirements Result

PRAEER WAL R

Verdict
HE

38.3.4.3

Test 3: Vibration/Jlji&, 3: #53)

1 Cells and batteries are firmly secured to the platform of the vibration machine /£
OAMEMERMZEERSE (WEE) £

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in 15 minutes/®shLLIEGZ TR, LL 7Hz 8240
Z 200Hz, ZARFERSEER] 7THz A—DER, — 183 REE 15 4RI Eaniels
pE

3 the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1
gn is maintained until 18 Hz is reached, The amplitude is then maintained at 0,8
mm (1,6 mm total excursion) and the frequency increased until a peak acceleration
of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz/FF 20350 4. M 7 2T iR F
¥ 1gn IR AIMEZ EEIER 18 #i2%, AEWRERIFE 08 =X (B 1,6
2K) FFEINAEE I FRIEFEIAE] 8gn (FIZEL1H 50 #H28) . BERAIMEER
FF1E 8gn ERAEE N 200 ##2% .

4This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LLHREN I AF — A J7 il F02 B B A A
%, e ESA=ATHEEENFTE EER 12 K, 840FR 3 40, 3£ 9 4
B

Requirements/fREE 3K I?; -8 samples

1 Cells and batteries Mass loss limit: <0,1% /(AR 2% :

<0.1% No leakage, no
’ venting, no

2 Open circuit voltage not less than 90%, The requirement

. : ; disassembly, no
relating to voltage is not applicable to test cells and

rupture and no fire/

batteries at full discharged states. ST hi#~bBHITEE
HadlefE T EEN MET AR T EEN 90% LE '8 . TR®. £
RAER T 78 &858 B T Al i . . LK. THE

3 No leakage, no venting, no disassembly, no rupture and | ) m F 2 kil %
no fire '
B (b)) NAERRK. £HS. AWk, THEUKREE | The — data see
KREHIRE table1/Z#E 3= 1
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ST/SG/AC.1011/Rev.5/Amend.2/Section 38.3

Clause Requirements Result Verdict
] HEER WA R Hse
Test 4: Shock/HlliR 4:
1Test cells and batteries shall be secured to the testing machine/LLEEE HIFLEEE
EFEFAECHEEFERN2MEARE.
2 shock: a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds, large cells and large batteries shall be subjected to a half-sine or
peak acceleration of 50 gn and pulse duration of 11 milliseconds/X} &~ 505
?iﬂuﬂl%{éiﬁ:f 150gn HIFIESZWIIEEE S, fkrPiFss 6 240, KR REAN R B
SN Z R KR FE 50gn FIBkapRREEET (] 11 ERATEIERRAE.
3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/fé*’\%ﬂﬁ‘}z%?&fﬁ
RE=/\EHZEENBMZEINPYEFMEZ=1KHE, BEERTASE=
38344 |k, BILEE 18 UHE. P
Requirements/fREE K = The samples
1 Cells and batteries Mass loss limit: <0,1% /AR ETRE | p1gi~bs# -
<0,1%
2 Open circuit voltage not less than 90%, The requirement \I\'I;minsl;eakage, gg
relating to voltage is not applicable to test cells and | . i
Sattar &l disoh Jstat disassembly, no
‘a eries at full discharged states. rupture and no fire/
Frmdln e R B ERMAE T AR TR BERN 90% ME | 455 b1#~bS#ATRE
RAER T B £ GBI H AT R, B TEW. TH
3 No leakage, no venting, no disassembly, no rupture and | =  E&{k Tz
no fire '
; - . REEKRRE
R (Rt WERRs BHS. BRG. THANERS |
KIS The data see
§ table /24 13K 1
Test 5: External Short Circuit/fllif, 5 #h g5 %
1The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 552 CHERFRIEINREEREEL 55£2°C, LMESETEL
B LA RN RIR A E] 5522°C
2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 55+2°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 552 C/# & EfRANT 0,1Q i S SIERIEHIT R, FRE
SRIBERER 5542 C Y FRIFAEBRAE 1 /hREL L.
3 the cell or battery must be observed for a further six hour for the test to be
38.3.4.5 | concluded, r

I3} BB B R M AT — P 6 /N A R T iR

Requirements/fr#EZ sk .
During the test and within six hours after test ,the cells or
batteries

AEMNREEFURZE 6 MR, BB lEm

1. External temperature not exceed 170C

The
b1#~b8# :

no disassembly, no
rupture and no fire/
m“j‘j b1#~b8# I

samples

ShRIBE AT 170°C fh: JORRETE. GIEE
2. No disassembly, no rupture and no fire. LAR & KR
T, THEMLTE KARRE. The data see

table /s L35 1
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

]

Requirements Result Verdict

PRHEER WALER HzE

38.3.4.6

Test 6: Impact / Crush / {lif 6: #H/HE P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
Ei GEATEEA DT 18 ZAXRHNERREHR)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
BERBARANECHESYRSRE—FHABNFEL

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A 9,1kg
mass is to be dropped from a height of 61+2 5cm onto the sample /i —Ht A
15,8mm fIEARE B RN ER, ¥ —HER 9,1kg HI44EM 6122 5cm K= E
¥

3 The test sample is to be impacted with its longitudinal axis parallel to the flat

surface and perpendicular to the longitudinal axis of the 15,8 mm = 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is P

to be subjected to only a single impact/ EZ#EE A, YN S5FHNEERF
THEERERFEPLIER 15,810,1 EXTHEEMNAMER. 8 1THEHEHRE
Z—ik¥ES.

Requirements/#r % 3K The samples
1 Cells external temperature not exceed 170°C &858 Fi il | C1#~c5#:
WS R EREN BT 170°C no disassembly and
2 No disassembly and no fire within six hours of this test no fire/ & 5 A
RIBLHE 6 A/DEZR, BEHRA M GRT RN | C# oo, X
= I E #ifk. TEKAR
The data see
table2/3iE Lk 2

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

I HE GERTHER. 5. Eh/AnEitias T 18 SXRUEEF L)

1 A cell or component cell is to be crushed between two flat surfaces. The crushing
is to be gradual with.a speed of approximately 1,5 cm/s atthe first point of contact.
The crushing is to be continued until the first of the three options below is reached.

| ¥ BB T I E A A T L AISTE, ik AEEH IR, ER - TEMA L
RIERERLN 1,5 BEXFP . FEFLHT, BEHIL FT=fER L —:

(a) The applied force reaches 13 kN + 0,78 kN. / 5 f /1152 13 +4+0,78 T4
(b) The voltage of the cell drops by at least 100 mV, /&5 i i) 85 & T & £ 2> 100 =R
(c) The cell is deformed by 50% or more of its original thickness./ i 1A 85
R 50%LL L.

2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /AEEFREEERNAFEN —EEE. AH/E GRS
FHEENE. BN SHBEER FREE.

N/A

Requirements/R#EE kK :

1 Cells external temperature not exceed 170°C &5 E T
rEEREaEENAEE 170C

2 No disassembly and no fire within six hours of this test
RELERE 6 ME A, EEHEESYE SN TEET
EKRIRERAE
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ST/SG/AC.10/11/Rev.5/Amend.2/Section 38.3

Clause

B

Requirements

PREER

Result
TR R

Verdict
HlE

38.3.4.7

Test 7: Overcharge/fllif 7: L& &

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/L) 2 {&HliE EHFME AFETBBEATERTSE

2 The minimum voltage of the test shall be as follows/Z= Il 5 /) 8 5 A:

a) When the manufacturer's recommended charge voltage
is not more than 18V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of
the battery or 22V/ IR FEFMABBIENET 18V,
AR R/DRBBENE] FEitER AT BB ENFHEEER
FRE 22V ZHHBANE.

b) When the manufacturer's recommended charge voltage
is more than 18V, the minimum volitage of the test shall be
1,2 times the maximum charge voltage/ IR FKEFHE
R EEE 18V, ARH R NAREBBENE FinERKX
FREEEM 1,2 5.

3 Tests are to be conducted at ambient temperature
20x5°C, The duration of the test shall be 24 hours/20+5C

KR REET, AL 24 /R,

The voltage of the
test is 50,64V, and
the current is 24A

WA o E A
50,64V, A 24A

Requirements/triEEk:
No disassembly and no fire within seven days of this test

wietm BRI ARG 7 KA, MERENTE KRR
RE.

The samples
b1#~b8# : no
disassembly, no
rupture and no fire/
2554 b1#~b8H# I
mh: GREE. BEK
5

For voltage data
before test, see
table 3./ iXEATEE E
&3

38.3.4.8

Test 8: Forced discharge/Jili, 8: 32 % A

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum

discharge current specified by the manufacturer,

205 CRIFFIREE T, BEANBEGERE 12V WERBIE DTRG0 E, wER

BEEHE S B TGEBEAANIE EENEAHEER.

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the

initial test current (in ampere)

EEMNREERBTERAENRES ERNEERNNNIENRATORE, S 88

B RaBIRE A ChE) AFERER LGSR (5 .

Requirements/fr 2 k-
No disassembly and no fire within seven days of this test

REFEERRTRRE 7 RH, NEFFNLE KRR

cB#~c25#

For voltage data
before test, see table
4. AR ATE R ALK 4
No disassembly and
no fire /| Bk, T
ERISE
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Important

1. ARELHEBBEAENE. BEEL.
The test report is invalid without the official stamp of CVC and Paging
seal of CVC.

2. REARKEPHEEE, A EHIHERERT.
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. FREFHEAN. BHRAREENELTI.
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. AREHEELRL.
The test report is invalid if altered,

5. MR EET FI, MHUREIREZ Hid+ T R AR R A AL
tH
Objections to the test report must be submitted to CVC within 15
days,

6. Ak URIERFRAR 51T
The test report is valid for the tested samples only.

7. HERSCREATEAL, PRAEL, FPIRRAEL, |

"N/A”i%ﬂ_é\‘“xiﬁ}ﬂ”o “3
As for the Verdict, “-" means “no need for judgement”, “P” means:!;
“‘pass” , “F” means “fail” and "N/A" means “not applicable’. /,.

M HE: RE TNERERARAERE W3 T

Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

B 15(Tel): 020 32293888

£  E(FAX): 020 32293889

HEE 4m T (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn

LTC-R—4279-UN38. 3-A0



